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1. #5438 (SAMPLE DESCRIPTION):

B AR BT Lt CER IR BCO5R
Sample Name Li-ion Battery Battery Model
TR AL GEYITT B E A A PR A A
Client SHEN ZHEN LANG HENG ELECTRONIC CO.,LTD
ZAE 7 Huhik: BN %2 33 X AR T WLV 2 #5 8 1%
Add. Of Client 8/F 2nd Building Dong Fang Ming Industrial center 33rd District Bao' an
Shen Zhen China
AFET G BE ISR A IR 2 7]
Manufacturer SHEN ZHEN YOUR POWER TECHNOLOGY CO.,LTD
FRFRHL 3.7V WUEAR & 240mAh [k FENIX
Nominal Voltage Rated Capacity | 0.89Wh Trademark
78 LRI 48mA R IE SR 240mA 7o HL AR LA 5mA
Charge Current FEHLHLL: End Charge Current
Maximum
Continuous
Charge Current
2k g 3.0V BN | 360mA 78 P PR 1 R 4.2V
Cut-off Voltage Maximum Limited Charge
Discharge Voltage
Current
P LS 1 HL R 801330 LIS A 240mAh
Cells Number Cell Model Cell Rated Capacity
MR T H 1 2018407 /1 02 H WHRGS A H M | 20184 07 /1 17 H
Client date Jul. 02, 2018 Finished date | Jul. 17, 2018

2. %7775 (REFERENCE METHOD)

(BB BT fal i i n @ W B —R AR F M) (ST/SG/AC.10/11/Rev.6)
{United Nations Recommendations On The Transport Of Dangerous Goods, Manual Of Tests And
Criteria) (ST/SG/AC.10/11/Rev.6).
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3. AT H (TEST ITEM)

1. & ERH (Altitude simulation) 5. 4N JE % (External short circuit)
2. 1R 5 (Thermal test) 6. $7 £ (Crush)

3. JESh(Vibration) 7. i £ 78 Hi(Overcharge)

4. P (Shock) 8. # il il Fi(Forced discharge)

A, AR YA I FITASE Y R 5 4577 L

Major instruments of measurement used in the test:

W& GRS s RHER 25
Name of equipment Serial No. Due Date
/Model

(X N AR e SE-132 2019-04-09
Low Pressure Test Machine

BE-DY-125

PR I AR AR SE-1112 2018-08-24
High and Low Temperature

Chamber

BTKS5-150C

Rshé SE-439 2019-04-09

Vibration Machine
EV103VT650VC Susb-2

W & SE-440 2019-04-26
Shock Machine

HSKT-10

TR A 4G ARG HL SE-133 2019-04-09

Thermostat Short-circuit

Testing Machine

BE-1000W

g r LN SE-135 2019-04-09
Crush Machine

BE-6045

25V10A HLith 78 T LAY SE-172 2019-04-09
Battery Charge and Discharge

Machine

CT-3008-25V10A-NA
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5. tanillih i, MBS

Place and Environmental Conditions of the test
Mo PRI R I B A0 PR A A F i S0 = W (20+£5) 'C MXHEE  (40~70) %RH
Place Temperature R.H.

6. Mk 451 (CONCLUSION)

MR H FE i AT B tE g5k

ITEM SAMPLE NUMBER STANDARD CONCLUSION

=R C1~C10

RERE o @it (PASS)

(Altitude simulation)

T 5 (Thermal test) JEiL (PASS)

PR3N (Vibration) JEiT (PASS)

M3 (Shock) BT (PASS)
Hl R UN38.3

GhrRaER — #iT (PASS)

(External short circuit)

¢ & (Crush) Cl11~C15 BT (PASS)

id ¥ 78 Hi (Overcharge) | C16~C19 C30~C33 Wit (PASS)

Iy; C20~C29 C34~C43
i : Wit (PASS)
(Forced discharge)

1499 (Notes):
C1~C10, C16~C19: y% — N7 il L 011 58 4 7o HUIR S F) R e R L
Single cell batteries at first cycle in fully charged states;

C11~C15: Jy5— A 78780 i A 3] 50% B i A1 E 25 S ARAS I HLs,;

Cells at first cycle at 50% of the design rated capacity;
C20~C29: Jy 55— 7u s it JA 1 58 A T A AR AR ) FLES

Cells at first cycle in fully discharged states;
C30~C33: y 50 ™78 i L J 31 i 56 248 7 IR S F) R L A L

Single cell batteries after 50 cycles ending in fully charged states;

C34~C43: Jy 50 ™78 T8 i i 31 /5 58 4 T8 Rt 1 RS

Cells after 50 cycles ending in fully discharged states.
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7. Mk 777k (TEST METHOD)

/NI B R A I HEAT R T.1 % T.5. i3 T.6 A1 T.8 i 57 Ak iad 1y by Al i
o RIS T.7 WTUMEARSEAERI T.1 & T.5 A AL AR AR At AT, DUEEIN 52 5 76 i e 3 1
G

IR IAR I N R
452 (%)= (M1-M3)/M; *100

X M1 R ATH R, M2 2550 E. Wi s R AN N R EE, B To i &
R
Tests T.1 to T.5 shall be conducted in sequence on the same cell or battery. Tests T.6 and T.8 shall be
conducted using not otherwise tested cells or batteries. Test T.7 may be conducted using undamaged
batteries previously used in tests T.1 to T.5 for purposes of testing on cycled batteries.
In order to quantify the mass loss, the following procedure is provided:
Mass loss(%) = (M1-M2) / M1x100
Where M1 is the mass before the test and M2 is the mass after the test. When mass loss does not
exceed the values in Table blow, it shall be considered as “no mass loss”.

HL S B R VL BT M AR RAE

Mass M of cell or battery Mass loss limit
M<1 7i(g) 0.5%
1g<M<75 7(g) 0.2%
M>>75 7i(g) 0.1%

T.1 AL
T FOS A Lt B AE e 7756 T B T 11.6 T-IRAIIAEEIR B N(20°C £5°C) FAEE/> 6 /M.
BRSBTS . o oA o, Joilek, IF B st sl i b AE R 5 1
TEES B AN T HAE BT IX — S0 T HUR A 90%. A 5% LR I SR AN F T 58 4 B R AS 1 it Ha A A1
LM
T.1 Altitude simulation
Test cells and batteries shall be stored at a pressure of 11.6 kPa or less for at least six hours at ambient
temperature (20 £ 5 °C).
Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture
and no fire and if the open circuit voltage of each test cell or battery after testing is not less than 90% of
its voltage immediately prior to this procedure. The requirement relating to voltage is not applicable to
test cells and batteries at fully discharged states.

T.2 R

TRLG: BSOS HE B S AR ARG IR FE 25T 75°C £ 2 C IS FAAEE /D 6 /i), #e5 AR 2T
-40°C £ 2° CHIZRAE FAFED 6 /NS o P B i 1ol 36 5 B 2 1) () e KR TRD (] B A 30 4B ERE P R
AT, 5ERE 10 IR, HEEWGATA WG ST Ve A B S (20°C £5°C) FAFIN 24 /N XfF KRALH
AR, B 5 B 1O R (A A TR) 22/ B 12 N

BURHLOHHE ISR LHR O, JERERAICE K, BRGSO B e e 5 1
TR H AN T AR AT X — 006 T HE R A 90%. A5 5% FEL R A B SRANIE 58 2 T5CFE IR 2S5 6 L e A
L
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T.2 Thermal test

Test cells and batteries are to be stored for at least six hours at a test temperature equal to 75+ 2 °C,
followed by storage for at least six hours at a test temperature equal to - 40 + 2 °C. The maximum time
interval between test temperature extremes is 30 minutes. This procedure is to be repeated until 10
total cycles are complete, after which all test cells and batteries are to be stored for 24 hours at ambient
temperature (20 =+ 5 °C). For large cells and batteries the duration of exposure to the test temperature
extremes should be at least 12 hours.

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture
and no fire and if the open circuit voltage of each test cell or battery after testing is not less than 90% of
its voltage immediately prior to this procedure. The requirement relating to voltage is not applicable to
test cells and batteries at fully discharged states.

T.3 R5h

O AT Y S [ TR &, (BRSO AR, JEREUERA il SE AR R R 3. RSN IE 523k
T, XEARIZAE THz f1 200Hz 2 8], {E[RIF] 7THz, B5FEH 15 234, X —IRShE e =AM B 2
BRI E AT 12 0k, HONE 3 /08I For — MR 7 1) 6 20 i T 9

PEXT BRI, SR EAE 12 T 3w s CEESRUNR ), FIX 12 T 58 3K
H LA A TA

XSRS b N THZ FRGG, OREF 1g MUK INERE, B EIANRIE S| 18Hz. SR 5 KRR R RF
7E 0.8mm CE A 1.6mm) , FHHE AR B 3R KIE AR 89 (MR L1N 50Hz) o K K
{R¥FLE 8g BRI N E] 200Hz,

HFRAEIE: M7 FRZE UG ORER 1on FOUSAE I S B RISRIA R 18 %% . R IRIEREFTE 0.8
2ok CEATHE 1.6 22K) FRE AR H 2 IR EIA E] 2gn (LN 25 25D o KGR Ins 5 O kR
7E 2gn B EIARIE IE] 200 #2% .

BEUORHLOMEM IS LHR. AR JCHZRMIEE K, I B ARG H O B B i e 50 5 1
FE% AN T LA AT X — IR A HE R A 90%. A 5% LR A9 B SRANIE FH 1 58 4 i IR 25 4R 36 H s
EH

T.3 Vibration

Cells and batteries are firmly secured to the platform of the vibration machine without distorting the cells
in such a manner as to faithfully transmit the vibration. The vibration shall be a sinusoidal waveform with
a logarithmic sweep between 7 Hz and 200 Hz and back to 7 Hz traversed in 15 minutes. This cycle
shall be repeated 12 times for a total of 3 hours for each of three mutually perpendicular mounting
positions of the cell. One of the directions of vibration must be perpendicular to the terminal face.

The logarithmic frequency sweep shall differ for cells and batteries with a gross mass of not more than
12 kg (cells and small batteries), and for batteries with a gross mass of more than 12 kg (large
batteries).

For cells and small batteries: from 7 Hz a peak acceleration of 1 gn is maintained until 18 Hz is reached.
The amplitude is then maintained at 0.8 mm (1.6 mm total excursion) and the frequency increased until
a peak acceleration of 8 gn occurs (approximately 50 Hz).A peak acceleration of 8 gn is then
maintained until the frequency is increased to 200 Hz.

For large batteries: from 7 Hz to a peak acceleration of 1 gn is maintained until 18 Hz is reached. The
amplitude is then maintained at 0.8 mm (1.6 mm total excursion) and the frequency increased until a
peak acceleration of 2 gn occurs (approximately 25 Hz). A peak acceleration of 2 gn is then maintained
until the frequency is increased to 200 Hz.

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture
and no fire during the test and after the test and if the open circuit voltage of each test cell or battery
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directly after testing in its third perpendicular mounting position is not less than 90% of its voltage
immediately prior to this procedure. The requirement relating to voltage is not applicable to test cells
and batteries at fully discharged states.

T.4 phik

e LT L F U A S R R AR e L b, SO SR A R I I T 2 T

FEAN B INEE S e K IR 1509 MIBKPRFEERT[R] 6 AP IEszik b J34h, KIS HES B VFA
G52 i N INIR FE 50g Ak RFEEIT [H] 11 AP R 5Lk i .

FEL Y 2048 52 1E 52 Bk v P O i I sk P B e T L A R B o X /N PR B R R ]y 6 22
Fb s SRR R b R K b5 SR I 18] g 12ms. T T 8 23 2XH T S50R L ) e /N AR s 2

FEAN B B AL 20 = A AH B B 27 AL IE T I &5 = ikaidy, BB T ROT IR 452 = I
7, SHEEZ 18 kit

FORHUS MBS . o oA, ToRERAITEE K, I AR e H s el i it A a6 o Y
TEES B AN T HAE AT X — 0 AT HUR 1 90%. A 5% IR I R ANIE F T 58 4 AR AS 1 1 e A A
F
T.4 Shock
Test cells and batteries shall be secured to the testing machine by means of a rigid mount which will
support all mounting surfaces of each test battery.
Each cell shall be subjected to a half-sine shock of peak acceleration of 150 gn and pulse duration of 6
milliseconds. Alternatively, large cells may be subjected to a half-sine shock of peak acceleration of 50
gn and pulse duration of 11 milliseconds.
Each battery shall be subjected to a half-sine shock of peak acceleration depending on the mass of the
battery. The pulse duration shall be 6 milliseconds for small batteries and 11 milliseconds for large
batteries. The formulas below are provided to calculate the appropriate minimum peak accelerations.

; T/ INEAE I Jik R SE I [A]
it Battery Minimum peak acceleration Pulse duration
150 gnor result of formula
/NELHL I Small batteries Acceleration(gn)= (10085()) 6 ms
mass™*

whichever is smaller

50 gnor result of formula

30000}

mass*
whichever is smaller

11 ms

KA HL i Large batteries Acceleration(gn)= (

* Mass is expressed in kilograms.

Each cell or ba tery shall be subjected to three shocks in the positive direction and to three shocks in
the negative digection in each of three mutually perpendicular mounting positions of the cell or battery
for a total of 18 shocks.

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture
and no fire and if the open circuit voltage of each test cell or battery after testing is not less than 90% of
its voltage immediately prior to this procedure. The requirement relating to voltage is not applicable to
test cells and batteries at fully discharged states.
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T.5 MR

TE— 58 B[R] o et i Fa it A L ANSRIA B 57 + 4 CH AR IR, T HI TR T it al
R A RO AR, JF HAS A AT S e AR A A C SR AN AT AT, A8 A /N F R g et ) % I [
F/RREE 6 /N, R RS ER N 2R /D RRSE 12 /NI o SR JE A FE B FRILAE 57°C £4CTRN A2 SN
BEL/NT 0.1 R AR A R S A o

X H B 2 A RLTE FLC B F I AR iR B R B 57°C £4°CJERrEEE D 1/, BaE K r i L T Bf
E i KIRTHE R — IR IR T B IR A -

FELE A0V 2 YA 3 22 AR BRI L R AT

FOR UG ATE AN R AN 170°C,  JF HAE RS Rt Jkge e 6 /N A TehiiR, iR,
Tk Ko
T.5 External short circuit
The cell or battery to be tested shall be shall be heated for a period of time necessary to reach
a homogeneous stabilized temperature of 57 + 4°C, measured on the external case. This period of
time depends on the size and design of the cell or battery and should be assessed and documented. If
this assessment is not feasible, the exposure time shall be at least 6 hours for small cells and small
batteries, and 12 hours for large cells and large batteries. Then the cell or battery at 57 &= 4°Cshall be
subjected to one short circuit condition with a total external resistance of less than 0.1 ohm.
This short circuit condition is continued for at least one hour after the cell or battery external case
temperature has returned to 57 & 4 “C, or in the case of the large batteries, has decreased by half of
the maximum temperature increase observed during the test and remains below that value.
The short circuit and cooling down phases shall be conducted at least at ambient temperature.
Cells and batteries meet this requirement if their external temperature does not exceed 170 °C and
there is no disassembly, no rupture and no fire during the test and within six hours after the test.

T.6 i/t

it CGEHTERANT 18 Z KM FF T HE)

TRRE RS B R R I P IE R T b, — 4R 316 BB IR RS IR A 0, R ELAR
158 =K £0.1 2K, KEED 6 HK, BUiSHERKmIRNE, MoFLKE, ¥—-H91TwE01T
vo BRI 61225 JHOK iy ALK TR BINEE MR SE AL, S — N LA BRI L X A B B ) B
/INFR)HE ELTE BRI AP . ELTE B E T 5] SR R KT SR T R 90 FER R .

e IRARE, PPN 5 PR AT I SRTIE IR O R B 15.8£0.1 2K 25 i R A A
MR, R RS .

T.6 Impact / Crush

Impact (applicable to cylindrical cells greater than 18 mm in diameter)

The sample cell or component cell is to be placed on a flat smooth surface. A 15.8 mm + 0.1mm
diameter, at least 6 cm long, or the longest dimension of the cell, whichever is greater, Type 316
stainless steel bar is to be placed across the centre of the sample. A 9.1 kg + 0.1 kg mass is to be
dropped from a height of 61 £ 2.5 cm at the intersection of the bar and sample in a controlled manner
using a near frictionless, vertical sliding track or channel with minimal drag on the falling mass. The
vertical track or channel used to guide the falling mass shall be oriented 90 degrees from the horizontal
supporting surface.

The test sample is to be impacted with its longitudinal axis parallel to the flat surface and perpendicular
to the longitudinal axis of the 15.8 mm * 0.1mm diameter curved surface lying across the centre of the
test sample. Each sample is to be subjected to only a single impact.
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PR (Bt 483, A M/ A BEA N T 18 2= K B A )

V4 HC B B HSS TBE AL (BB, B RN, 7R3 — Ml s R4k
1.5 JEKEF . BERFE T, BB F=fMiEn 2z —:

(a)  JtEhnfY f1&iA %) 13KN£0.78KN;

(b)  HEHHEE FEZE/D 100mV;

(c)  HLOVRIEIA B 46 5 1) 50%8% PA L.

— HiR B AKE S BT 100mV 80E 2, s AR TR 2 /0K 5 R FE ) 50%, B AT# i &

Vap
WA T B 82 H S I A e 0 P — TH it P o /A8 T LGOS 2 WP R T o B TR fSCS B 5 0 B
T H 17 R it

BFNRE FECS B R O R — IR B AR . R N Ak SR 52 6 /N o 36 N A8 FH 2 A A st oAt
TR ) BN B B HR SR AT

TR H S B R O AN IR N 170°C, I HAE RIS AR A S AR5 5 6 /NI N oA, o
Ko

Crush (applicable to prismatic, pouch, coin/button cells and cylindrical cells not more than 18 mm in
diameter)

A cell or component cell is to be crushed between two flat surfaces. The crushing is to be gradual with a
speed of approximately 1.5 cm/s at the first point of contact. The crushing is to be continued until the
first of the three options below is reached.

(a) The applied force reaches 13 kN + 0.78 kN;

(b) The voltage of the cell drops by at least 100 mV; or

(c) The cell is deformed by 50% or more of its original thickness.

Once the maximum pressure has been obtained, the voltage drops by 100 mV or more, or the cell is
deformed by at least 50% of its original thickness, the pressure shall be released.

A prismatic or pouch cell shall be crushed by applying the force to the widest side. A button/coin cell
shall be crushed by applying the force on its flat surfaces. For cylindrical cells, the crush force shall be
applied perpendicular to the longitudinal axis.

Each test cell or component cell is to be subjected to one crush only. The test sample shall be observed
for a further 6 h. The test shall be conducted using test cells or component cells that have not
previously been subjected to other tests.

Cells and component cells meet this requirement if their external temperature does not exceed 170 °C
and there is no disassembly and no fire during the test and within six hours after this test.

T.7 SRR

78 FEL LI A 21 )3 R VPR R R R 8 70 F R A P 1 o e ) e /N L R Al

(a) il g W 78 L FEL AN KT 18V I, 1250 ) dg /) P S V2 PV B K 7 FL R s P S 15 5 22V
I EUINE

(b)) i3 F W 7 F R KT 18V I, a5 (14 s /) Fi s Ay oK 7 L LR 1 1.2 %

BIG S ARG L NEAT, BT IR I [R] R 24 /N

R 78 L B AR e R AR S 7 RN TefRAAE, TEiEE K.
T.7 Overcharge
The charge current shall be twice the manufacturer’'s recommended maximum continuous charge
current. The minimum voltage of the test shall be as follows:
(a) When the manufacturer's recommended charge voltage is not more than 18V, the minimum voltage
of the test shall be the lesser of two times the maximum charge voltage of the battery or 22V.
(b) When the manufacturer’s recommended charge voltage is more than 18V, the minimum voltage of
the test shall be 1.2 times the maximum charge voltage.
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Tests are to be conducted at ambient temperature; the duration of the test shall be 24 hours.
Rechargeable batteries meet this requirement if there is no disassembly and no fire during the test and
within seven days after the test.

T.8 sl
FFASHS NAEMR IR S T 5 12V B H R YR Ef BB TE B 0 PR 45 T 1) 3 78 25 8 1A B RO FRLTRE R 4%
T S TR

Rl 2 R/ INATATUE 6 H PEL 7y S5 ik e FEL L A K, THARAS 28 s ORI . R R b AT o ]
TR, TRCHLI [A] 37 25 FLAUE 2 B B AR 106 HL AT o

FOR R BB 7E R IR B AR T ARG 5 7 RN, TEikE K.
T.8 Forced discharge
Each cell shall be forced discharged at ambient temperature by connecting it in series with a 12V D.C.
power supply at an initial current equal to the maximum discharge current specified by the manufacturer.
The specified discharge current is to be obtained by connecting a resistive load of the appropriate size
and rating in series with the test cell. Each cell shall be forced discharged for a time interval (in hours)
equal to its rated capacity divided by the initial test current (in ampere).
Primary or rechargeable cells meet this requirement if there is no disassembly and no fire during the
test and within seven days after the test.
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8. MR FEF TEST PROCEDURE

%5 741 Marking

v

AL T Pretreatment

v
v v v v

C1-C10 C11-C15 C16-C19 C20-C29
Il C30-C33 C34-C43
15 AR

Altitude simulation

TR R I
Thermal test L
v v N

# ¢ . 5 Crush o7 Sl
PR 5 Vibration Overcharge Forced discharge

v

i Shock

y

A1 R
External short circuit

l v v v

'

B AL FE Analysis
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9. MIIRALHE DATA
T.1 = EA (Altitude simulation)

Fa it AR AT Pre-test WSS Aftertest | Bl | RS | ALK, HFR W
95 g T G B Mass loss | Voltage | &, #EZLFI#E K (&
No. Mass Voltage Mass Voltage (%) loss (%) | /75)
5L(9) R (V) 52(9) (V) Whether leakage,
venting, disassembly,
rupture, fire (Y/N)
C1l 4.5285 4,168 4.5285 4,167 0.00 0.01 N
C2 4.5037 4171 4.5034 4.171 0.01 0.00 N
C3 4.5464 4171 4.5464 4.171 0.00 0.00 N
C4 4,5353 4.165 4.5353 4,165 0.00 0.00 N
C5 4.5585 4,173 4.5585 4,173 0.00 0.00 N
C6 4.5239 4.169 4.5239 4,169 0.00 0.00 N
C7 45137 4174 45132 4.174 0.01 0.00 N
C8 45272 4,172 4.5272 4,172 0.00 0.00 N
C9 4,5315 4.169 4.5315 4,168 0.00 0.01 N
C10 4.5456 4.167 4.5451 4,167 0.01 0.00 N
T.2 iBE MR (Thermal test)
Ha it AR AT Pre-test WAJE Aftertest | Bl | LS | ALBK, N #
s J R Ji i HLE Mass loss | Voltage | {4, AR K (&
No. Mass Voltage Mass Voltage (%) loss (%) | /75)
5L(9) R(V) 72(9) R (V) Whether leakage,
venting, disassembly,
rupture, fire (Y/N)
C1l 4.,5285 4,167 4.5256 4,152 0.06 0.37 N
Cc2 4.5034 4171 4.5012 4.155 0.05 0.38 N
C3 4.5464 4171 4.5436 4.155 0.06 0.38 N
C4 4,5353 4.165 4.5329 4,149 0.05 0.38 N
C5 4.,5585 4,173 4.5568 4.156 0.04 0.41 N
C6 4,5239 4.169 4.5223 4,153 0.04 0.38 N
C7 45132 4174 45112 4,158 0.04 0.38 N
C8 45272 4,172 4.5245 4,156 0.06 0.38 N
C9 4,5315 4.168 4.5297 4,152 0.04 0.39 N
C10 4.5451 4,167 4.5435 4.151 0.04 0.37 N
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T.3 #&3})(Vibration)
Ha it MR AT Pre-test WS Aftertest | Bl | LT | AEBK, HF M@
G5 Ji & HLE Joi & L Mass loss | Voltage | 1k, BFANE K (2
No. Mass Voltage Mass Voltage (%) loss (%) | /175)
72(g) RV) 5E(9) R(V) Whether leakage,
venting, disassembly,
rupture, fire (Y/N)
C1 4.5256 4.152 4.5256 4.152 0.00 0.00 N
C2 4.5012 4.155 4.5012 4.154 0.00 0.01 N
C3 4.5436 4.155 4.5432 4.155 0.01 0.00 N
C4 4.5329 4.149 4.5329 4.149 0.00 0.00 N
C5 4.5568 4.156 4.5568 4.155 0.00 0.01 N
C6 4.5223 4.153 4.5223 4.153 0.00 0.00 N
C7 4.5112 4.158 4.5112 4.158 0.00 0.00 N
C8 4.5245 4.156 4.5245 4.156 0.00 0.00 N
C9 4.5297 4.152 4.5292 4.152 0.01 0.00 N
C10 4.5435 4.151 4.5435 4.151 0.00 0.00 N
T.4 i (Shock)
WA ISR : 150 gn,  BkoPIFA]: 6 ms:
Peak acceleration: 150 gn, Pulse duration: 6 ms
FaL v M Pre-test Mule Aftertest | lRE S | IS8 | ALK, HF, #
G5 Jii HLE Jii & Lk Mass loss | Voltage | f&, AR K G
No. Mass Voltage Mass Voltage (%) loss (%) | /75)
72.(9) H(V) 52.(9) R(V) Whether leakage,
venting, disassembly,
rupture, fire (Y/N)
C1 4.5256 4.152 4.5251 4.151 0.01 0.01 N
C2 4.5012 4.154 4.5012 4.154 0.00 0.00 N
C3 4.5432 4.155 4.5432 4.155 0.00 0.00 N
C4 4.5329 4.149 4.5329 4.148 0.00 0.01 N
C5 4.5568 4.155 4.5568 4.155 0.00 0.00 N
C6 4.5223 4.153 4.5218 4.153 0.01 0.00 N
C7 45112 4.158 45112 4.158 0.00 0.00 N
C8 4.5245 4.156 4.5241 4.156 0.01 0.00 N
C9 4.5292 4.152 4.5292 4.152 0.00 0.00 N
C10 4.5435 4.151 4.5435 4.151 0.00 0.00 N
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T.5 4MER%E % (External short circuit)

Fit 4 5 No. I e B AR, B, Rk GRIT)
Peak temperature (C) Whether disassembly, rupture, fire (Y/N)
C1 57.2 N
Cc2 57.6 N
C3 58.4 N
C4 57.9 N
C5 58.6 N
C6 58.3 N
C7 58.5 N
C8 57.2 N
C9 58.4 N
C10 58.6 N
T.6 & (Crush)
FLit 4 = No. I e AT, R G2
Peak temperature ('C) Whether disassembly, fire (Y/N)
Ci11 26.3 N
Ci12 25.9 N
C13 26.7 N
C14 27.3 N
C15 26.5 N
T.7 i ¥ 78 Hi(Overcharge)
Hi %% 5 No. AT, ek GeIR)
Whether disassembly, fire (Y/N)

C16 N
C17 N
C18 N
C19 N
C30 N
C31 N
C32 N
C33 N
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T.8 il i Hi (Forced discharge)

Fit 4 5 No. ATk, FK GElE)
Whether disassembly, fire (Y/N)

C20

C21

C22

C23

C24

C25

C26

Cc27

C28

C29

C34

C35

C36

C37

C38

C39

C40

C41

C42

21Z2\1Z|1Z|1Z2|1Z2|Z|1Z2|1Z2|12|1Z2|1Z2|12|12|Z|Z2|2|2|Z2|Z2

C43
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10. #M  F (Photos of the Sample)

Hi vtk (Battery)
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F=EH (DECLARATION)
LW ZE 0. (BGEXT a0y is f md oo — ol 5 M e dE Tk )
(ST/SG/AC.10/11/Rev.6)
{United Nations Recommendations On The Transport Of Dangerous Goods, Manual Of

Tests And Criteria) (ST/SG/AC.10/11/Rev.6).

2. MECSLae = PRI 2 A B A BR A 7]
Hudk: JTARE RN F 2 XV 2 4518 )5 5 58 = Tl XARR DU RE AR
Test place Lab: Shenzhen Anbotek Compliance Laboratory Limited
East of 4/F., Building A, Hourui No.3 Industrial Zone, Xixiang Street, Bao'an District,

Shenzhen, Guangdong, China
3. ARG ARRE O ER o

This report shall not be revised and deleted.

4. FARENHREAEZ % R . SZABB180710001-01.
Test data of this report refers to the orignal report: SZABB180710001-01.
5. Ak HILHREE 45 RA S I K.
The results only related to the items tested.
6. AR EERZIRYN 2 A A A B B G S AR T Efk. a2 .

This report shall not be published as advertisement without the approval of Shenzhen

Anbotek Compliance Laboratory Limited.

7. BRAEIBIIH], 5N TCUERYIN 22 A B A A PR 2 5] T AR AR & NS 52> R A
This report shall not be copied partly without the written approval of Shenzhen Anbotek

Compliance Laboratory Limited.
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End of report
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